
tpomag.com
DECEMBER 2023

DEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALS

Ashley Roberts
Laboratory Manager
Hampton Roads, Va.

IN MY WORDS: 
An early career 
boost | 66

LET’S BE CLEAR: 
Wipes: A manufacturer 

perspective | 6

TECHNOLOGY DEEP DIVE: 
Centralized data 

management | 70

SPECIAL FEATURE:
PLANT

PROFICIENCIES | 18

Fired Up 
for Testing
ASHLEY ROBERTS BRINGS HIGH 
ENERGY AND A STRONG WORK ETHIC 
TO HER ROLE AS LAB MANAGER  10



Learn more about the M4 and Analyzer at www.blue-white.com
Fluid Metering Solutions Made Simple.

FLEXFLO® M4
For Accurate Chemical Dosing with 
No Vapor Lock and No Lost Prime.

APNTU ONLINE  
TURBIDITY ANALYZER

Ultra-Low Turbidity Range, Touch Screen 
[...]
HRSD invests heavily in training for lab personnel. The 
length and extent of training for entry-level technicians 
have been established through years of experience. “It takes 
at a minimum a month to train someone on an analyzer 
to pretty much cover every scenario,” Roberts says.

The new team member is paired with a chemist who 
explains the theory behind the analysis, the workings of 
the analyzer, the reagents used, and the standard oper-
ating procedures for doing the analysis. The trainee first 
observes and is encouraged to ask questions. “If anything 
goes wrong, they see the troubleshooting methods,” 
Roberts notes.

The trainee then gets increasing levels of hands-on experience and then 
takes on full days of work under the chemist’s observation and critique. After 
training comes essentially an oral exam given by the lab manager. After a 
satisfactory outcome, the technician performs a demonstration of capabil-
ity before being signed off to work independently. Lab analysts are required 
to recertify annually.

Retaining personnel is a high priority. The district focuses on employee 
retention by offering opportunities for development in addition to annual 
step increases in pay based on merit reviews. The district pays in full for con-
tinuing education, including pursuit of bachelor’s or master’s degrees and 
also provides internal training for leadership skills, team building exercises 
across departments, Toastmasters for developing public speaking skills, and 
other continuing education programs.

 
CONNECTING WITH OPERATIONS

Lab results play an essential role in keeping the treatment plant operat-
ing efficiently. Lab personnel interact with the treatment plant engineers who 
oversee operations. The engineers can order special testing if, for example, 
an effluent parameter is drifting toward noncompliance or a new technol-
ogy is being brought online.

A major challenge for the lab is the district’s Sustainable Water Initiative 
for Tomorrow, which takes water that otherwise would be discharged to 
receiving waters, subjects it to advanced treatment to bring it to drinking-
water quality, and uses it to replenish the Potomac Aquifer, the region’s pri-
mary source of groundwater.

 The additional treatment includes flocculation/sedimentation, ozone 
contact, biologically active filtration, granular activated carbon treatment, 

UV disinfection and chlorine contact. These steps ensure that SWIFT Water 
meets federal primary drinking-water standards while providing added con-
trols for unregulated contaminants such as personal care products, pharma-
ceuticals and other contaminants. The SWIFT Research Center in Suffolk 
has the capability to recharge 1 mgd of water into the aquifer.

Roberts sees the SWIFT initiative increasing the lab’s workload signifi-
cantly, in part to test for various organic compounds, eventually including 
PFAS. “We have had to add many positions in support of that,” Roberts says.

 
CAREER PATH

For the future, Roberts aspires to earn a master’s degree in chemistry 
and to advance in her career, but for now she’s happy where she is: “I have 
two kids, 10 and 8 years old, and keeping them on track with school and 
sports, I’m pulled in a million directions. Maybe when things calm down I’ll 
go back and add some extra letters after my name. Right now I’m continu-
ing to learn my job. I learn something new each day.”

Lab Chief Crandall notes, “Ashley brings positivity to any situation she 
is involved in. She is able to work through corrective action, looking for the 
silver lining, and making weaknesses into strengths and negative outcomes 
into positive learning opportunities. She is really the whole package as a lab-
oratory manager.”

Roberts has earned various recognitions beyond her Laboratory Analyst 
Award. While a chemist she performed method development for multiple 
analyses and was a primary participant in three VELAP Assessments, includ-
ing TOC analysis.

She has served as a judge for a regional science and engineering fair, has 
taken part in career-related outreach events, and has been an instructor for 
the HRSD’s nationally recognized Operator Apprenticeship Program.

“I definitely enjoy my job,” she says. “HRSD has prepared me well. It’s a 
great organization to work for. If anyone comes in this direction looking for 
a job, they should make HRSD their home.”   

“I definitely enjoy my job. HRSD has prepared 
me well. It’s a great organization to work for.”  

ASHLEY ROBERTS

Ashley Roberts, pictured with chemist George Decatur, in 2022 became one of four managers who 
each oversee a section of the laboratory.



14     TREATMENT PLANT OPERATOR

FROM ATTRACTIVE BUILDINGS AND GROUNDS TO CLEAN FINAL EFFLUENT, 
THE CROOKED CREEK WATER RECLAMATION FACILITY MAKES AWARD-WINNING IMPRESSIONS

STORY: Jim Force
PHOTOGRAPHY: Kaylin Gilstrap

A Picture of Quality

wastewater: PLANT

top performer

14     TREATMENT PLANT OPERATOR



tpomag.com    December 2023   15

Crooked Creek 
Water Reclamation Facility
Gwinnett County, Georgia
gwinnettcounty.com

BUILT: 
1980s; rebuilt 
2017-2021

POPULATION SERVED: 
320,000

FLOWS: 
16 mgd design,  
8.4 mgd average

TREATMENT LEVEL: 
Tertiary

TREATMENT PROCESS: 
Activated sludge,  
cloth filtration

RECEIVING STREAM: 
Chattahoochee River

BIOSOLIDS: 
Dewatered, landfilled

AWARDS: 
Plant of the Year award 
2022, 2020, 2018, 
Georgia Association  
of Water Professionals; 
Platinum Peak Perfor-
mance Award, NACWA, 
17 consecutive years

ANNUAL BUDGET: 
$4.6 million 
(operations)

T
he Crooked Creek Water Reclamation Facility is so well maintained that a visitor once 
mistook it for something else.

 “A lady walked up to the gate by accident, not knowing what the facility was, and 
said she thought she was at a school,” recalls David Jones, plant superintendent.

 The modern buildings, well-maintained landscaping, and high-quality effluent have been 
major factors in the Crooked Creek facility winning the Georgia Association of Water Profes-
sionals Plant of the Year in 2022, as well as 2018 and 2020. 

 On top of that the plant, operated by the Gwinnett County Department of Water Resources, 
has attained the Platinum Peak Performance Award from the National Association of Clean 
Water Agencies for the last 17 years, for having no permit violations.

 “What’s special about this plant are the aesthetics and the work being done here,” Jones says. 
“It’s a beautiful facility. We’re known for a high standard of operation, and a high-quality efflu-
ent that’s well below permit requirements. We’re proud of that.”

LEFT: The team at Crooked Creek 
Water Reclamation Facility includes, 
from left, Cody Reece, wastewater 
manager; Marlon Parras, warehouse 
technician; Joey Foss, instrumentation 
technician; Joel Craig, wastewater 
technician; Alexander Defranza, 
trades technician; Lucy Shuman, 
intern; Tim Kring, shift supervisor; 
Kevin Young, trades technician;  
Alex Head, planner/scheduler; 
Edward Appiah, wastewater 
technician; Donald Loggins, trades 
technician; and David Jones, 
operations superintendent.

“We’re known for a high standard of operation, 
and a high-quality effluent that’s well below 

permit requirements. We’re proud of that.”   
DAVID JONES

Edward Appiah cleans the weirs 
of a secondary clarifier.



16     TREATMENT PLANT OPERATOR

 PART OF A SYSTEM
 The Crooked Creek WRF, in Norcross, is one of three wastewater treat-

ment plants serving Gwinnett County, northeast of Atlanta. It’s designed for 
a dry-weather flow of 16 mgd; average flow is about 8.4 mgd. The plant was 
designed for reliability, ease of operation and maintainability. “Every process 
has redundant systems,” says Jones. “It makes life easier!” 

 Wastewater enters the treatment train through an influent pump station 
(KSB pumps), and passes through four grinders (JWC Environmental) before 
entering the headworks. JWC band screens remove rags and debris, and grit 
is removed by a PISTA Grit system (Smith & Loveless).

 A return/waste activated sludge mixing box follows, after which the flow 
passes to a pair of side-by-side plugged-flow bioreactor trains, each contain-
ing anoxic, anaerobic and seven aerated zones. Howden Roots Turblex blow-
ers provide aeration. Magnesium hydroxide is added ahead of the bioreactors 
for alkalinity and pH control. Alum is added at the end of biological treat-
ment for phosphorus removal and to aid in settling.

 The treated water settles in clarifiers with Tow-Bro headers (Evoqua 
Water Technologies). Two of the four settlers are in operation at any one time. 
The clarifier overflow enters a set of automatic-backwash AquaDiamond 
tertiary cloth filters (Aqua-Aerobic Systems), and then to two Duron UV 
disinfection channels (Wedeco), each channel containing 108 bulbs. Final 
effluent passes over a post-aeration step before discharge to the Chatta-
hoochee River.

  
HANDLING SOLIDS

 Biosolids are stored in a pair of 
aerated tanks, then treated with poly-
mer and dewatered on four 2-meter 
belt presses (BDP). Cake at 18.2% 
solids is hauled to landfill. Press fil-
trate is stored and then metered back 
to the head of the treatment process. 
The plant accepts an average of 20 
septage trucks a day. Jones says 
septage has little to no impact on 
plant nutrient loading.

 A new SCADA system was sup-
plied by AVEVA. The computerized 

maintenance management system is from Maximo (IBM). The plant is mov-
ing ahead with plans for operators to have handheld devices, enabling them 
to complete plant checks and pass down daily activities between shifts.

 Crooked Creek is staffed by 14 operators under Jones and Cody Reece, 
plant manager. A maintenance team keeps the equipment and facilities in 
top shape. The operations team includes:

• Timothy Kring and Darryl Miles, shift supervisors
• Wastewater technicians Edward Appiah, Philip White, Kevin Young, 

Danielle Hines, Joel Craig, Rory Cavagnaro, Jackson Rivers, Dionte 
Ryals, Nicholas Dillon and Maclellan Hicks; interns Alexandria 
Coffman, Jason King, and Lucy Shuman

• Richard Anderson, trades coordinator; and Donald Loggins, Carl 
Fincher and Alexander Defranza, trades technicians

• Joey Foss, SCADA technician
• Alex Head, planner/scheduler
• Marlon Parras, warehouse technician
 

BIG RENOVATION
 The Crooked Creek plant went through a major upgrade from 2017-21. 

While the influent station and headworks remained unchanged, the down-
stream processes underwent major work in a $136 million renovation. The 
old oxidation ditches were replaced with the new bioreactor system, which 
improved treatment and added capacity, especially for wet-weather flows.

 Two existing secondary clarifiers were retained and upgraded with new 
equipment, and two new ones were added. While the automatic backwash 
filters remained the same, the UV disinfection system was new; the open-
channel system replaced a pressurized vessel technology.

 A new biosolids handling system was added, complete with the four new 
belt presses. In addition to many structural changes, which required signif-
icant earth moving and new concrete, the project involved an overhaul of 

CREATING VETERAN STAFF 
An internship program is helping the Gwinnett County Depart-

ment of Water Resources staff up for the future and fill holes left 
by retiring veterans.

 The beneficiaries include the county’s wastewater treatment 
plants, as many of the interns have ultimately joined the clean 
water profession. “Three out of our last four interns have joined 
the county water resources department,” says David Jones, 
superintendent at the Crooked Creek Water Reclamation facility.

 Many of the interns are recruited at job and career fairs run by 
the county’s Department of Human Resources. Others have 
developed an interest after taking tours of the treatment facilities. 
“The county has hundreds of tours,” says Jones. “They work.”

 Others find out about the internships through the county’s 
website or plain old word-of-mouth.

Some new recruits come right out of high school. Others have 
college experience, even degrees. “One of our interns right now 
has a bachelor’s degree in environmental sciences, and is 
pursuing her master’s,” Jones says. “It’s a 24-hour-a-week 
position, lasting for one year.”

 As with any intern program, staff members must take time to 
orient new people. “It requires training, and that’s both the 
greatest part of the job and one of the hardest,” Jones says. “We 
dedicate a lot of time to training. It pays off in the future. We try to 
show these new men and women the world of work in wastewater 
treatment — the value of what we’re doing, the data we’re gathering.”

 Most of the time, it takes six to eight months to prepare a new 
team member, and after two to two and a half years, that person 
becomes truly ready and knowledgeable. “We have a lot of 
veteran staff who are moving on to retirement, some with 30 or 
more years of experience,” says Jones. “With new hires, there is 
always a learning curve. But if we adequately train people, they 
will be of value to the industry for many, many years. This is how 
veterans are made.”

Donald Loggins 
adjusts the 
pressure on a belt 
filter press (BDP).

Thermal images are analyzed for hot 
spots that indicate issues needing 
attention (Fluke Corp.).



tpomag.com    December 2023   17

the plant’s electrical system and controls. The SCADA system, plant switch-
gear (Emerson), and standby diesel generators (Caterpillar) were all upgraded. 

KEYS TO SUCCESS
 Jones, who was plant manager at the start of construction, says commu-

nication and relationships were essential to the project. His staff took the 
lead in making things work: “We relied on close cooperation among all par-
ties — our staff, the contractors, the engineers. That was the No. 1 thing. 
We’ve worked with several of the project team members for years and had 
established relationships that helped.”

 Still, it was sometimes difficult to keep things on track with different 
minds involved. “We had lots of meetings,” Jones says. “There were shut-
downs and bypasses, some of them occurring at three in the morning and 

lasting for days. We documented 
everything and had dry runs to make 
sure we were all on the same page 
with planning and coordination, 
preparing for the moment.”

 Jones saw the opportunity for 
his staff to be on site and monitor 
the changes to the plant as a big plus. 
The change from oxidation ditches 
to the bioreactors was a critical event: 

“Operators were a big factor in the success of the total construction project. 
Everything depended on trust and communication.”

  
PRIDE IN PERFORMANCE

 Communication with neighbors was also important. An apartment com-
plex borders the plant on one side, and a residential community sits just north 
of the plant. “Even before the construction, we did an excellent job of con-
trolling odors and operating at a high standard,” says Jones. “Not many of 
the residents realized the plant was here. The team used signage to make sure 
traffic ran smoothly during construction. Police officers helped direct traffic 
at peak times.”

 With more than 100 construction workers at the site at any given time, 
arrangements were made for them to park their vehicles in a nearby church 
lot. Shuttle buses took them to the work site to avoid traffic jams. Construc-

tion crews made a special effort to keep the noise down: “It was a very smooth 
project all the way around. We were never offline during construction.”

 Jones is especially pleased about the Plant of the Year awards — in 2018 
as construction began, in 2020 in the middle of the project, and in 2022 when 
work was complete. Jones believes the awards recognize violation-free per-
formance and reflect the standards the plant has for the documentation of 
operations and aesthetic value.

 Now that the construction dust has settled, new challenges lie ahead. 
“We’re a fast-growing county,” Jones notes. “We will have to stay ahead of 